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Are any of the following symptoms present?
- Onset with persistent s/s of acute sinusitis ? 10 days without any evidence of clinical improvement
- Onset with severe s/s including a temp ? 102°F AND purulent nasal discharge or facial pain lasting for at least 

3 to 4 consecutive days at the beginning of the infection
- Onset with worsening s/s following a typical viral URI that lasted 5-6 days and were initially improving; 

"Double Sickening"

Acute Rhinosinusitis (ARS) Treatment Algorithm1,2

YES
Likely Bacterial  (ABRS)

Are there any r isk for resistance?
-  > 10% prevalence of  penicillin 

resistant S. pneumoniae in local 
region

- Antibiotic use in the last 30 days?
- Hospitalization in the last 5 days?
- Immunocompromised
- Attendance at daycare
- < 2 or > 65 years old

NO
Likely Viral (AVRS)

Antibiotics are not required
Almost all patients will improve with 

symptomatic treatment alone

< 2% > 98% 

Standard dose 
Amox/Clav:

500/125 mg TID OR
875/125 BID

Penicillin allergy or 
first line treatment 

failure

High Dose 
Amox/Clav:

2000 mg / 125 mg 
BID

No Yes

- Doxycycline 100 mg BID or 200mg once daily
- Levofloxacin 500 mg once daily
- Moxifloxacin 400 mg once daily
- Clindamycin 150 mg or 300 mg Q6H + cefixime 

400mg once daily or cefpodoxime 200 mg BID

Symptomatic Therapies
- Acetaminophen and NSAIDs can be 

used for fever and pain relief
- Intranasal saline irrigation with either 

physiologic or hypertonic saline is 
recommended

- Intranasal corticosteroids may be 
beneficial in patients with underlying 
allergic rhinitis

- Decongestants (oral and topical) are 
NOT recommended

- Antihistamines are NOT recommended 

1) Begin symptomatic therapy
2) Initiate antibiotic therapy or consider 
watchful waiting if diagnosis is unclear
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